

CHIFENG PRODUCT QUALITY AND MEASUREMENT INSPECTION INSTITUTE

TEST REPORT

No. B200808-0486

Product Name	Granite	Specificalton	50x50x50 MM
Unit Inspected	Xiamen Mongolia Blakc Stone Factory	Test Type	Clientage
Manufacture	Woegnieteqiyihe Tuoyan Stone Factory	Sample Grade	/
Consigner Unit	Woegnieteqiyihe Tuoyan Stone Factory	Sample Date	10/12/2006
Sample place	Sample	Sample Person	Jiao Yuxue
Sampe Quantity	/	Sample Quantity	5 pcs
Production Date	/	Sample State	Good
Reference documents for Test	JG/T202-2001 (Natural Granite Quarry)		
Item Tested	Hardness, Glossness, Water absorption, Density, Flexural strength		
Conclusion	Hardness: 87HS Glossness: 95 Water absorption: 0.15 Density: 2.9g/cm ³ Compressive Strength: 261.85 Mpa Flexural Strenght: 10.5 MPa		
Mark	Mongolia Black		
Test Person	Zhao Siyun	Test Date	10/12/2006